JONWAY YY150T-3 PARTS CATALOGUE

1 MR Model YY150T-3
Draft 1 EXHAUST MUFFLER Part No. YYGZ12501000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12501001 VY A R R O Exhaust Muffler Assy 1
2 1YYGZ12501002 HEER AR 4 Chromeplate Fixing Ring, Muffler 2
3 |GB/T5781-M6x45 75 F1 K BEARMG X 45 Hex Bolt, M6x45 2
4 |GB/T5789-M8x55 VE LB REMS X 55 Flange Bolt, M8x55 2
5 |YYGZ12501003 yay ko Asbestos Gasket, Muffler 1
6 |YYGZ12501004 3 BB RENG Cap Nut, M6 2
7 [YYGZ12501005 Y A AR AR AR Decorating Plate, Muffler 2
8 |GB/T5789-M6x8 BE RS IR FEME X 8 Chrome Bolt, M6x8 4
9 |YYGZ12501006 I IR RERR Conneting Plate ,Engine 1
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2 Model YY150T-3
Draft 2 Part No. YYGZ12502000
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12502001 spite) Frame 1
2 1YYGZ12502002 shlmae Engine Mount 1
3 [YYGZ12502003 P IVARE Sy RS Cushioning Rubber, Engine Mount 2
4 |YYGZ12502004 i 224HM10x1.25%280 Bolt, M10x1.25x280 1
5 | GB/T6185.2-M10x1.25 | [ 4fi k& £:M10x1.25 Lock Nut, M10x1.25 1
6 |GB/T5789-M10x1.25%55 HEFM10x1.25%55 Bolt, M10x1.25x55 2
7 |YYGZ12502005 T & 11x@18%5.5 Collar, @11x¢18%5.5 1
8 |YYGZ12502006 JRlE ERA AR Lock Assy, Seat 1
9 |YYGZ12502007 JRlE FR A 2R Cable, Seat Lock 1
10 |GB/T5789-M6x16 VA2 WEFEM6 X 16 Bolt, M6x16 2
11 [YYGZ12502008 |\ 7 28 Bracket, Horn 1
12 |GB/T5789-M6x50 V22 I REM6X50 Bolt, M6x50 2
13 |GB/T6177.1-M6 HEEEM6 Nut, M6 2
14 |YYGZ12502009 A Statutory Inscription Plate 1
15 |YYGZ12502010 A RN AET Rivet, Statutory Inscription Plate 2
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3 ESZlFa Model YY150T-3
Draft 3 MAIN / SIDE STAND Part No. YYGZ12503000
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12503001 ESZ Main Stand Assy 1
2 |YYGZ12503002 ES &S T-Collar, Main Stand 2
3 |YYGZ12503003 ES LI5S Spring, Main Stand 1
4 |YYGZ12503004 B L Side Spring, Main Stand 1
5 |GB/T5789-M10x25 122 B2 AEM10 X 25 Flange Bolt, M10x25 2
6 [YYGZ12503005 F LR Retainer Rubber, Main Stand 1
7 |GB/T5789-M6x25 £ 2B M6 X 25 Flange Bolt, M6x25 1
8 |YYGZ12503006 =7 48 Side Stand Assy 1
9 |YYGZ12503007 ) <7 248 A7 e 4 Spring, Side Stand 1
10 [YYGZ12503008 0 <7 248 Ay i 2 Side Spring, Side Stand 1
11 [YYGZ12503009 ) 7 2R M2 A Bolt, Side Stand 1




4 Ja s Model YY150T-3
Draft4 |REAR BAGGAGE RACK Part No. YYGZ12504000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12504001 Jo B4 Rear Carrier Rack 1
2 1YYGZ12504002 I Bracket, Rear Carrier Rack 1
4 |GB/T5789-M8x20 B2 A4 M8x20 Bolt, M8x20 2
5 |GB/T5789-M6x12 BEAEM6EX12 Bolt, M6x12 2
6 |GB/T5789-M6x20 B2 AM6EX20 Bolt, M6x20 2
7 |GB/T70.1-M8x30 7N HEEAEMB X 30 Inner Hex Bolt, M8x30 2

epe
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5 WAl Gt O e Model YY150T-3

Draft 5 HANDLE, METER CASE Part No. YYGZ12505000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12505001 I A3 Handle Comp 1
2 |GB/T5789-M10x50 VEZZWEFEM10 X 50 Flange Bolt, M10x50 1
3 |YYGZ12505002 BE & Lock Collar 1
4 |GB/T6183.1-M10 NI L BUEE R0 Hex Flange Lock Nut, M10 1
5 |YYGZ12505003 J7 AR 2 Case, Front Turning Light 1
6 |YYGZ12505004 IR Case, Meter 1
7 |GB/T845-ST4.2x16 H BUIRE] ST4.2x16 Screw, Tapping ST4.2x12 4
8 |GB/T818-M5x30 T AL IEETM5%30 Bolt, M5x30 1
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6 PR FHY G RPN RIS Model YY150T-3
Draft 6 HANDLEBAR, REAR VIEW MIRROR, CABLE & SWITCH Part No. YYGZ12506000
3-9
3—8 |
S
13
el %—14
—
5
15 16 17
S —

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12506001 VT 5 R Holder, Throttle at Right Handle 1
2 |YYGZ12506002 VT 2 B Rear Holder, Throttle Cable 1
3 |GB/T818-2000 P FE AL LR AT M5 30 Screw, M5x30 2
4 |YYGZ12506003 HEFEQHTTHIE) Rubber Grip, R. Handle(Throttle Control) 1
5 |YYGZ12506004 Vi TEST Throttle Cable 1
6 |YYGZ12506005 AEEFE Rubber Grip, L. Handle 1
7 |YYGZ12506006 72 JE e gH A Rear View Mirror, L. 1
8 [YYGZ12506007 A G s 2H A Rear View Mirror, R. 1
9 [YYGZ12506008 KEEMESIRE Rubber Cover, L. Rear View Mirror 1
10 |YYGZ12506009 L EMESRE Rubber Cover, R. Rear View Mirror 1
11 |GB/T70.1-M8x35 M 7S A 5 M8x35 Inner Hex Bolt, M8x35 2
12 |YYGZ12506010 ERRIRE Rubber Collar, R. & L. Rear View Mirror 2
13 |YYGZ12506011 MR ST o0 Electric Start Switch 1
14 |YYGZ12506012 KITFF= Headlight Switch 1
15 [YYGZ12506013 | W\ I Horn Switch 1
16 |YYGZ12506014 e m I oe Turning Light Switch 1
17 |YYGZ12506015 AN Dimmer Switch 1
18 |YYGZ12506016 JE MBS B Collar 1

epe
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7 S THEE] Model YY150T-3

Draft 7 FUEL TANK Part No. YYGZ12507000

cca{‘—":ﬁ:dj}c&
11 8 11911

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12507001 MR Fuel Tank Assy 1
2 |YYGZ12507002 WFE = Cap Assy, Fuel Tank 1
3 |GBI/T5789-M6x16 IZHEM6x16 Bolt, M6x16 4
4 |YYGZ12507003 VR A R e Fuel Level Sensor 1
5 |YYGZ12507004 RS D) Oil Seal Gasket for Sensor 1
6 |[YYGZ12507005 A KBS R MR Block Cap, Sensor 1
7 |YYGZ12507006 AR TR Fuel Valve Assy 1
8 |YYGZ12507007 VR Fuel Tube *
9 |YYGZ12507008 TyERE Fuel Filter 1
10 |YYGZ12507009 TEE Vacuum Air Tube PS
11 |YYGZ12507010 MRS Clip, Fuel Tube ¢8 4
12 |YYGZ12507011 T Clip, Fuel Tube ¢7 2
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8 J7 AL E Model YY150T-3
Draft 8 STEERING / FRONT SHOCK ABSORBER Part No. YYGZ12508000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12508001 TEAR Lower Bridge Assy, Steer Stem 1
2 1YYGZ12508002 I = o L. Front Shock Absorber 1
3 |YYGZ12508003 WA= 2 R. Front Shock Absorber 1
4 |GBIT5789-M8x1.25%42 I M8x1.25%42 Bolt, M8x1.25%x42 4
5 |YYGZ12508004 FiNmi S Top Protrude, Steel Ball Bowl Assy 1
6 |YYGZ12508005 TR A Bottom Concave, Steel Ball Bowl Assy 1
7 [YYGZ12508006 B IR Front, Front Mudguard 1
8 [YYGZ12508007 EIE R Rl Rear, Front Mudguard 1
9 |GB/T845-ST4.2x12 H BUEETST4. 2x12 Screw, Tapping ST4.2x12 2
10 |GB/T845-ST4.8x12 H BHZETST4. 8x12 Screw, Tapping ST4.8x12 2
11 |YYGZ12508008 K SLMRETM6E X 20 Screw, M6x20 1
12 |YYGZ12508009 KR 4.2 Clamp Nut, ¢4.2 4
13 |YYGZ12508010 PR Clip, Odometer Cable 1
14 |GB/T5789-M6x12 12 ZWEAEM6 X 12 Flange Bolt, M6x12 1
15 |YYGZ12508011 BT RS YR AR 1
16 |GB/T5789-M6x12 12 ZWEAEM6 X 12 Flange Bolt, M6x12 2
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K9 Hi%E

Model YY150T-3

Draft 9 FRONT WHEEL

Part No. YYGZ12509000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12509001 HrECHY Rim, Front Wheel 1
2 |YYGZ12509002 B Tyre, Front Wheel 3.50-10 1
3 |YYGZ12509003 SITeE Tubeless Valve 1
4 |YYGZ12509004 K1 Cap, Tubeless Valve 1
5 |YYGZ12509005 AL B 7% (ZE 3 PR T EAR) Count Gear Box, Odometer 1
6 |YYGZ12509006 WAt bR EH A4 Separate Collar Set, Front Wheel Axle 1
7 [YYGZ12509007 HIERL Cable, Odometer 1
8 |YYGZ12509008 HIHCFIM12x245 Axle, Front Wheel, M12x245 1
9 |GB/T6177.1-M12 H BEREM12 Lock Nut, M12 1
10 |YYGZ12509009 E Collar 1




10 T 1) 5h 3 Model YY150T-3
Draft 10 [FRONT HYDRAULIC BRAKE Part No. YYGZ12510000

21
o N 2 18

| 21-&

1
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12510000 VR R B 28 = Front Hydraulic Brake System 1
2 1YYGZ12510001 iR _EZR Front Hydraulic Cylinder Comp 1
3 |YYGZ12510002 IR Cap, Front Hydraulic Cylinder 1
4 |GB/T5789-M6x22 22 B MEX 22 Bolt, M6x22 2
5 |YYGZ12510003 T 3T Lever, Right Handle 1
6 |YYGZ12510004 T2 te Bolt, Front Brake Lever 1
7 |GB/T6177.1-M6 LR IR BEMG Flange Lock Nut, M6 1
8 |YYGZ12510005 FIRES IS S Switch, Front Brake 1
9 |YYGZ12510006 WA ZETF o2k Wire Cable, Front Brake Switch 1
10 |GB/T818-2000 AR IRETMAx12 Screw, M4x12 1
11 |YYGZ12510007 b4 Washer, ¢4 1
12 |YYGZ12510008 4TI Spring Washer, ¢4 1
13 |YYGZ12510009 W Hydraulic Hose, Front Brake 1
14 |YYGZ12510010 W E R Connect Bolt, Hose, Front Brake 2
15 |YYGZ12510011 G Copper Washer 4
16 |YYGZ12510012 WEIh B2k F Clip, Front Hydraulic Hose 1
17 |YYGZ12510013 ABSAH 1 ABS Assy 1
18 |YYGZ12510014 HIA R R A Caliper Comp, Front Brake 1
19 |YYGZ12510015 JEE Y Brake Plate Assy, Front Brake 1
20 |YYGZ12510016 JEE Y F [ 2 W2 A Brake Plate Assy, Front Brake 2
21 |GB/T5789-M8x25 2 HM8x25 Bolt, M8x25 2
22 |YYGZ12510017 R A Brake Disc. Assy, Front Wheel 1
23 |YYGZ12510018 N 7S A 5 MBx25 Inner Hex Bolt, M8x25 3
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K 11 Ja ke

Model YY150T-3

Draft 11 REAR WHEEL Part No. YYGZ12511000
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12511001 Ja ke Rim, Rear Wheel 1
2 |YYGZz12511002 A Tyre, Rear Wheel 3.50-10 1
3 |YYGZ12511003 Sl Tubeless Valve 1
4 |YYGZ12511004 ST Cap, Tubeless Valve 1
5 [YYGZ12511005 A E @1 7x925%27 Collar, p17x@25%27 1
6 |YYGZ12511006 FHEI 17x925%12 Collar II, ¢p17x(25x12 1
7 |GB/T6177.1-M16 HBUELEM16 Lock Nut, M16 1
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12 Ja il Zh %

Model YY150T-3

Draft 12 REAR DRUM BRAKE Part No. YYGZ12512000
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12512001 e Rear Brake Lever 1
2 [YYGZ12512002 & I Bh AW [ 58 RE 2 A Holder Assy, Rear Brake Lever 1
3 |YYGZ12512003 FZETFF 4 Switch, Rear Brake 1
4 |YYGZ12512004 T2 te Bolt, Rear Brake Lever 1
5 |GB/T6185.2-M6 T2 M6 Bolt, M6 1
6 |YYGZ12512005 FHEH Fixing Plate, Rear Brake Lever 1
7 |GBIT5789-M6x22 JEHUEREME X 22 Bolt, M6x22 1
8 [YYGZ12512006 J& HBhhr R HAE Cable, Rear Brake 1
9 |YYGZ12512007 & I Bh P Rocker Arm, Rear Brake 1
10 |GB/T5789-M6x30 VE2E 2 M6x30 Flange Bolt, M6x30 1
11 |YYGZ12512008 PR [a|fvf o Return Spring, Rocker Arm 1
12 |YYGZ12512009 Ja il sh S Camshaft, Rear Brake 1
13 |YYGZ12512010 R ZE B P gH A4 Brake Shoes Set, Rear Brake 1
14 |YYGZ12512011 B e [m] o7 A B Return Spring, Brake Shoes 1
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13 A A Model YY150T-3
Draft 13 [SEAT Part No. YYGZ12513000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12513001 JRE T Seat Assy 1
2 [YYGZ12513002 JRE T Axle Pin, Seat 1
3 |GB/T6177.1-M6 IEEEM6 Nut, M6 3
4 |YYGZ12513003 AR ST Z8 Bracket, Seat 1
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14 TR/ AP 25 1 HL A Model YY150T-3
Draft 14 FRONT COVER, SHIELD & LUGGAGE CARRIER Part No. YYGZ12514000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12514001 I TR A3 Front Cover 1
2 |YYGZ12514002 + KA L IR M6E% 16 Screw, M6x16 1
3 [YYGZz12514003 Je b6 Clamp Nut, ¢6 1
4 |GB/T845-ST4.2x16 H BUZ4ATST4.2x16 Screw, Tapping ST4.2x16 2
5 |GB/T845-ST4.8x16 H BUZ4ATST4.8%x16 Screw, Tapping ST4.8x16 2
6 |YYGZ12514004 4.2 Clamp, 4.2 2
7 [YYGZ12514005 TR B Decorating Plate, Front Cover 1
8 |GB/T845-ST3.8x12 H BUZ4ATST3.8%x12 Screw, Tapping ST3.8x12 2
9 |YYGZ12514006 EIEiRES Front Shield 1
10 |GB/T845-ST4.8x16 B B 24T ST4.8x16 Screw, Tapping ST4.8x16 2
11 |GB/T845-ST4.2x16 H BUZ4ATST4.2x16 Screw, Tapping ST4.2x16 2
12 |YYGZ12514007 TEH Front Luggage Carrier 1
13 |YYGZ12515008 £ R 4.2mm Clamp, 4.2mm 2
13 |GB/T5789-M6x16 EEIERME X 16 Flange Bolt, M6x16 1
14 |GB/T96-96 SEHEE b6 Plain Washer, ¢6 1
15 |YYGZ12514009 T HAFG Cover, Front Luggage Carrier 1
16 |YYGZ12514010 T EHAEZH(EBEAHL) |Lock Assy, Front Luggage Carrier Cover 1
17 |YYGZ12514011 S Cover, Chassis No. 1
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15 JIEN S TS AR B A L B ) A AR Model YY150T-3
Draft 15 FOOTREST, LUGGAGE CABINET & ITS FRONT COVER Part No. YYGZ12515000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12515001 JIED S TR A Footrest Base Panel 1
2 1YYGZ12515002 SR 4.2 Clamp, 94.2 6
3 |GBIT5789-M6x16 S HrIEEMEx16 Step Bolt, M6x16 4
4 |YYGZ12515003 L G Cover, Battery 1
5 |GB/T845-ST4.8x16 H BURETST4. 8 X 16 Screw, Tapping ST4.8x16 2
6 |YYGZ12515004 R =14 L. Footrest Panel 1
7 1YYGZ12515005 LR =1 R. Footrest Panel 1
8 |GB/T845-ST4.2x16 H BURETST4. 2X 16 Screw, Tapping ST4.2x16 4
9 |GB/T845-ST4.8x20 H BIEE]ST4.8%20 Screw, Tapping ST4.8x20 2
10 |YYGZ12515006 BRI R (i) Rubber Mat 1
11 |YYGZ12515007 R Left Shield 1
12 |YYGZ12515008 i Right Shield 1
13 |GB/T845-ST4.8x16 H BIEE]ST4.8%16 Screw, Tapping ST4.8x16 6
14 |YYGZ12515009 S b 4.2 Clamp, 94.2 2
15 |GB/T845-ST4.2x16 H BIZ%E]ST4.2x16 Screw, Tapping ST4.2x16 2
16 |YYGZ12515010 ZEHR PR AR Fender, Frame 1
17 |GB/T5789-M6x12 V5 2EHEAEME X 12 Flange Bolt, M6x12 4
18 |GB/T96-¢6 LB $ 6 Plain Washer, 6 4
19 |YYGZ12515011 ZYFE R B Front Cover, Luggage Cabinet 1
20 |YYGZ12515012 JeF b6 Clamp, @6 2
21 |GB/T845-ST4.2x16 H BIEE]ST4.2x16 Screw, Tapping ST4.2x16 2
22 1YYGZ12515013 +F KA L RETM6x16 Screw, M6x16 2
23 |YYGZ12515014 LYK Luggage Cabinet 1
24 |GB/T5789-M6x16 12 S WEAEM6 X 16 Flange Bolt, M6x16 2
25 |GB/T923-M6 5 T IZREM6 Cap Nut, M6 2
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16 AR R Model YY150T-3
Draft 16 |SIDE & REAR COVERS Part No. YYGZ12516000

\
l-l%@%

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12516001 e BN L. Decorating Cover 1
2 1YYGZ12516002 A BERRR R. Decorating Cover 1
3 |YYGZ12516003 LAt L. Rear Cover Plate 1
4 |YYGZ12516004 % R. Rear Cover Plate 1
5 |YYGZ12516005 5 BENRR Rear Central Decorating Cover 1
6 |YYGZ12516006 £ R 4.2mm Clamp, 4.2mm 4
7 |GB/T845-ST4.2x12 H BB E] ST4.2x12 Screw, Tapping ST4.2x12 6
8 |GB/T845-ST4.8x16 H BIB%] ST4.8x16 Screw, Tapping ST4.8x16 4
9 |YYGZ12516007 IEEia S Rear Shield 1
10 |GB/T845-ST4.8x12 H KI5 4.8x16 Screw, Tapping ST4.8x16 2
11 |YYGZ12516008 PERBIH (BB EAMES ) [Lock Assy, Seat 1
12 |YYGZ12516009 e 38 X Left Intake Fender 1
13 |YYGZ12516010 A7 38 XL Right Intake Fender 1
14 |GB/T845-ST4.2x12 H BUig%14.2x12 Screw, Tapping ST4.2x12 2
15 |YYGZ12516011 T EM NS | (Mpkdr25)  [L. Small Decorating Plate 1
16 |YYGZ12516012 RN (Y 8) R. Small Decorating Plate 1
17 |GB/T818-M6x25 TSR IRETME X 25 Screw, M6x25 2
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17 JE R e Model YY150T-3
Draft 17 REAR MUDGUARD Part No. YYGZ12517000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12517001 JGEC VR Rear Mudguard, Rear Wheel 1
2 |GB/T5789-M6x16 IR REME X 16 Flange Bolt, M6x16 2
3 |YYGZ12517002 il Rubber Cushion Ring 2
4 |GB/T96-¢6 SEEPE b 6 Plain Washer, ¢6 4
5 |YYGZ12517003 JE SRR Rear Fender, Rear Wheel 1
6 |YYGZ12517004 ISRt Bracket, Rear Fender 1
7 |GB/T6177.1-M6 et 35314 Flange Nut, M6 6
8 |YYGZ12517005 J5 e S 4e Bracket, Registration Plate 1
9 |YYGZ12517006 TG RO Rear Retro Reflecting Device 1
10 |YYGZ12517007 [ 2 )2 e Side Retro Reflecting Device 2
11 |GB/T6177.1-M5 £ IE R Flange Nut, M5 3
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18 JE e Model YY150T-3
Draft 18 REAR SHOCK ABSORBER Part No. YYGZ12518000
2
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12518001 G 2 Rear Shock Absorber Assy 2
2 |GB/T5789-M10%40 V£ WEEM10x40 Flange Bolt, M10x40 2
3 |GB/T5782-M8x32 7N FHME R M8x32 Hex Bolt, M8x32 2
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19 EHL Model YY150T-3
Draft 19 [WIRE HARNESS Part No. YYGZ12519000

10
Q
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12519001 F S Wire Harness 1
2 |YYPT12519002 i\ Horn 1
3 [YYPT12519003 B Winker Relay 1
4 |YYPT12519004 RIS Fuse Box 1
5 |YYPT12519005 1R 22 Fuse 7A 2
6 |YYGZ12519006 FHoAy Strip Set 8
7 |YYGZ12519007 ORI R4 Ignition Switch6.0(E 8 1
8 |YYGZ12519008 81 Lock Set 1=
9 |GB/T5789-M6x16 VEZHEREMG X 16 Flange Bolt, M6x16 1
10 |GB/T819.1-M6x8 T FRE YL IBETNG X 8 Screw, M6x8 2
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20 & Hth

Model YY150T-3

Draft 20 BATTERY Part No. YYGZ12520000
P2 p2
TR A B3
5 ﬂ
j 1
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12520001 & HIh12V7AH Battery 12V7An 1
2 |GBIT29.2-M6x10 TSk MTN F R FEME%10 Bolt, M6x10 2
3 |YYGZ12520002 £k Block 2
4 |YYGZ12520003 IEM 2R Cable, Positive Pole 1
5 |YYGZ12520004 R, $EEkLk Cable, Grounding 2
6 |GB/T5789-M6x12 VA2 WEHEM6 X 12 Flange Bolt, M6x12 1
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21 % Model YY150T-3
Draft21 [METER Part No. YYGZ12521000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12521001 AR HAE Meter Assy 1
2 |YYGZ12521002 13 (81 25 Wire Cable, Meter 1
3 |YYGZ12521003 BRI H12V3W Bulb, Meter Light 12V3W 5
4 |GB/T845-ST4.2x16 H BUZATST4. 2X 16 Screw, Tapping ST4.2X 16 4
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22 BT Model YY150T-3
Draft22 [HEADLIGHT Part No. YYGZ12522000

NO. Part NO. Chinese Name Description QTY
ASHIRAT
1 |YYGZ12522001 ASHIRAT (TdT T 4k) Headlight Comp 1
2 |GB/T845-ST4.8x16 B BUE4TST4. 8 X 16 Screw, Tapping ST4.8X 16 5
3 |YYGZ12522002 KAT KT #112V35W/35 Bulb, Headlight 12\VV35W/35W 2
4 |YYGZ12522003 BT T ¥12VEW Bulb, Position Light 12V 5W p)
5 |YYGZ12522004 KT 2% Wire Cable, Headlight 1
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23 HIEE 10 KT

Model YY150T-3

Draft 23  |FRONT TURNING LIGHT Part No. YYGZ12523000
NO. Part NO. Chinese Name Description QTY
1 |YYGZ12523001 A AL FE T L. Front Turning Light Assy 1
2 1YYGZ12523002 A mT R. Front Turning Light Assy 1
3 [YYGZ12523003 Bl AE 3% [a) T Holder, L. Front Turning Light Assy 1
4 |YYGZ12523004 B A 5% )T Holder, R. Front Turning Light Assy 1
5 |YYGZ12523005 EIpacd RS Len, L. Front Turning Light 1
6 |[YYGZ12523006 EI sz Len, R. Front Turning Light 1
7 |GB/T845-ST4.2x16 H B2 4TST4. 2 X 16 Screw, Tapping ST4.2X 16 6
8 |YYGZ12523007 B3 A1) 1T i 12viowW Bulb, Front Turning Light 12V10W 2
9 |YYGZ12523008 W ZE B T 26 Wire Cable, L. Front Turning Light 1
10 |YYGZ12523009 BIA R AT 2 Wire Cable, R. Front Turning Light 1
11 |YYGZ12523010 I3 4k e #e AT 1
12 |YYGZ12523011 [HIEiAE AR E AP 1
13 |YYGZ12523012 I3 L AR AT 1
14 |YYGZ12523013 B o B AR AT 5 1
15 |GB/T818-M4x25 AR IR ET M4 4
16 |GB/T95-¢p4 FH b4 4
17 |GB/T6170-M4 NIHIEEEMA 4
18 |YYGZ12523014 R4 4% A BT T 4k 1
19 |YYGZ12523015 B 2% BRI ST 46 1
20 |YYGZ12523016 A9 % i mIT12VioW 2
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24 =44)

Model YY150T-3

Draft 24

REAR LIGHT

Part No. YYGZ12524000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12524001 Ja BT Rear Light Assy 1
2 1YYGZ12524002 JG BT KT JRE Holder, Rear Light 1
3 |YYGZ12524003 JG BT AR Outer Len, Rear Light 1
4 |YYGZ12524004 R NE Inner Len, Rear Light 1
5 |YYGZ12524005 JG BT (T BB Len, Rear Registration Plate Light 1
6 |YYGZ12524006 Ja B AT T 112VEW/21W Bulb, Rear Light(12V/5w/21w) 1
7 1YYGZ12524007 JE ¥R AT T I12VIOW Bulb, L. & R. Turning Light (12V,10w) 2
8 |[YYGZ12524008 Je R AT KT ¥ 12VEW Bulb, Rear Registration Plate Light 1
9 |YYGZ12524009 AT & Wire Cable, Rear Light 1
10 |GB/T15856.1-5T3.4x16 H BUZRETST3. 4X 16 Screw, Tapping ST3.4x16 6
10 |GB/T845-ST4.8x12 H BOZ4TST4. 8X 12 Screw, Tapping ST4.8X 12 2
11 |GB/T845-ST4.2x12 H BUBETST4. 2X 12 Screw, Tapping ST4.2X 12 4
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25 JE R Model YY150T-3
Draft25 |[REAR BOX Part No. YYGZ12525000

!

1
NO. Part NO. Chinese Name Description QTY
1 [YYGZzZ12525001 J5 AR SR 1
9 |YYGZ12525002 JEE 6 I 5 WU 4% 2
3 |GB/T818-M6x40 |7 g SR AT 4
4 |GBIT41-M6 N I TIMG 4
5 |GB/T95-¢6 A b 6 4
6 |YYGZ12525003 [ 70 4
7 [YYGZ12525004 A b 1
8 |GB/T15856.1-3.2x12 |54t LIZATN3. 2 X 12 3
9 |YYGZ12525005 i 1
10 | YYGZ12525006 J5 AR 1
11 |YYGZ12525007 A 1
12 | YYGZ12525008 B e 1
13 | YYGZ12525009 Bk 1
14 |[YYGZ12525010 £ 1
15 |YYGZ12525011 [a] {7 8 2 1
16 |YYGZ12525012 £ 1
17 |YYGZ12525013 ficktl 1
18 [YYGZ12525014 A B 1
19 [YYGZ12525015 A 1
20 [YYGZ12525016 5 22 4

%25 W




26 &L IR het ) Model YY150T-3
Draft 26 [ENGINE COMP & AIR CLEANER Part No. YYGZ12526000

NO. Part NO. Chinese Name Description QTY
1 |YYGZ12526001 R ENHLIEL T, Engine Assy 1
2 1YYGZ12526002 R & Air Inlet Pipe 1
3 [YYGZ12526003 4 Clip, Air Inlet Pipe 1
4 |YYGZ12526004 NAES Carburetor Assy 1
5 |YYGZ12526005 ZRE SR Air Cleaner Assy 1
6 |YYGZ12526006 23 PR i Clip, Air Cleaner 1
7 |GBI/T5789-M6x25 B2 HEM6%25 Bolt, M6x25 2
8 |YYPT12526007 1 B Ignition Coil Assy 1
9 |GB/T818-M6x30 AL IRETM6x%30 Screw, M6x30 1
10 |YYPT12526008 ok HL 2% Starter Relay 1
11 |YYZL12526009 Rk 2 O\HR) Rectifier 1
12 |GB/T5789-M6%16 IEFEM6%16 Bolt, M6x16 2
13 |YYZL12526010 CDI()?J(%%) CDI 1
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27 Fit 4 T E Model YY150T-3
Draft 27 [TOOLS ASSY Part No. YYGZ12527000

1 2
NO. Part NO. Chinese Name Description QTY
1 |YYPT00027001 Wk 22 7] Double Ended Screw Driver 1
2 |YYPT00027002 HT T Screw Driver Socket 1
3 [YYPT00027003 8-10JF 4k F Double Ended Spanner 8-10 1
4 |YYPT00027004 AT Inner Hex Spanner 1
5 [YYPT00027005 KL IEETE Spark Plug Socket 1
6 |[YYPT00027006 T HAE Tools Bag 1
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28 YLD Model MONDIAL 125RT
Draft 28  |AIR CLEANER Part No. YYGZ12528000

%28 W




NO. Part NO. Chinese Name Description QTY

2R R Y Air Cleaner Assy 1

| |

1 |YYGZ12528001 IR IRAR Body, Air Cleaner 1
2 |YYGZ12528002 O HE Filter Core Assy 1
3 [YYGZ12528003 AT Paper Filter Core 1
4 |YYGZ12528004 LRI Sponge Filter 1
5 |GB/T845-ST4.8x12 H BB %] ST4.8%x12 Screw, Tapping ST4.8x12 2
6 |YYGZ12528005 #HK A Air Inlet Mouth 1
7 1YYGZ12528006 HNERR AN TE Case, Air Ceaner 1
8 |GB/T845-ST4.8x12 H BB %] ST4.8%x12 Screw, Tapping ST4.8x12 7
9 |YYGZ12528007 ZEEAR Oil Overflow Tube 1
10 |YYGZ12528008 S 3 Clip 1
11 |YYGZ12528009 i Fixing Ring 1

29 7




	125 RT

